y! ‘,,?@,\/ \%) ANL/CNSV-TM-23

Heat-Pump-Centered
Integrated Community Energy Systems

System Development

Georgia Institute of Technology Final Report

w &9
&‘3‘\ sv:\‘ ‘(‘:53

== ENERGY AND ENVIRONMENTAL

' 1111 SYSTEMS DIVISION

ARGONNE NATIONAL LABORATORY

INTEGRATED OPERATEN FOR THE U. S. DEPARTMENT OF ENERGY
COMMUNITY UNDER CONTRACT W-31-109-ENG-38

ENERGY
SYSTEMS

e
DISTRIBUTION OF TitiS DOCUMENT IS UNLINITED



DISCLAIMER

This report was prepared as an account of work sponsored by an
agency of the United States Government. Neither the United States
Government nor any agency Thereof, nor any of their employees,
makes any warranty, express or implied, or assumes any legal
liability or responsibility for the accuracy, completeness, or
[...]
facilifate estimating thermal energy consumption. All structures within the
serviée area are detached, single family dwellings. Building construction is
similar within and between zones.

The housing units within the proposed service areas range in size from
1,000 to 1,600 square feet and are generally less than five years old.
Spatially, they are arranged on land lots of approximately 1/4 to 1/3 acre. ‘

The units are predominately split level units with three bedroom units. How-

"ever, some ranch type designs are intermingled throughout the subdivisions.

FHA miﬁimum property standards or VA standards'were adhered to'in the majority
of units. Dwelling unit walls are the 3 1/2" cavity wall qonétruction consist-
iﬁg of gypsum board inside face, 2" x 4" stud supports, 3 1/2" fibergléss
insulation, particle board dutside sheathing and exterior siding or brick
exterior. Attic insulation;4" to 8" of fiberglass loose fill or 6" batting,

is used in the majority of construction. Floors are generally uninsulated,

but carpet-is normally included as a floor covering. Window construction is
the double;hung sliding type with single pane glass. Storm.windows are not
used on the majority of the houses.

Typically, each house is heated by a forced air, natural gas furnace.

‘Most houses are air conditioned by means .of duct mounted refrigerant coil and

147



8.2.7.

air cooled condensing units, System sizes range from 2 to 5 tons capacity air
conditioning. Furnaces are usually 80,000 to 100,000 Btu input size.

_One especially attractive feature of the Conyers se;vice area is that
the area is less than 30 percent complete with respect to residential develop-
ment. The fewer number of units that must be retrofitted will make the scheme
mofe attractive.' Substantial first cost benefits can be obtained by installing

units at the time of original construction.

HEATING AND COOLING LOADS

A deéc;ipcive statistic in determining the overall desirability of pro-
viding centrai'heating and cooling media for use by a community is the total
number of hours per year when some amount of heating or cooling is required
by most residences. To derive this statistic, cumulative totals were developed
from hourly temperature distribution data to indicate the number of hours per
year when heating or cooling is required in Conyers. Heating was assumed to
be needed when the outside air temperature was 65°F and below. This basis
&ielded an approximate 4593 hours per year when some form of heating energy
was required by most buildings. Likewise, cooling was assumed to be required

when the outside air temperature was above 75°F. For the Conyers area, this

.resulted in 1974 total hours per year which required some form of cooling.

With such substantial heating and cooling seasons as the above, a central

heating/cooling system shows obvious potential for service in the area.

Monthly Loads

Heating and cooling loads for the Conyers system were estimated on a
monthly basis for those building structures within the projected service area.

The primary emphasis in load development was placed on monthly figures since

148



no greater degree of detail could be justified in a preliminary study of this
ﬁype. Peak loads were also developed using design conditions from the 1977

Fundamentals Volume of the ASHRAE Handbook and Product Directory.50

The estimate of monthly heating and cooling requirements was calculated
by a computer program developed by the Community Energy Systems Branch of
Georgia Tech. To estiméte the total thermal load per service zone, the
computer program, when appropriately input with the pertinent data, multiplies
the number of building units of a particular type times the average floor area
per unit for that building type times the monthly tﬁermal integrity factor for
that building type to oBtain a total monthly BTU requirement for each building
category. Total thermal requirements for all building categories are then
sum@ed to give:an overall léad for each zone. Finally, total zone loads are
summed to give an overgll system thefmal load.

~ Input to the program included thermal integrity factors developed from the
Rand Corporation's ENERGY USE AND CONSERVATION IN THE RESIDENTIAL SECTOR: A

REGIONAL ANALYSIS.27 Unitized energy consumption data was estimated on an

annual basis. Heating energy required was 30 MBtu/sq.ft. annually. Cooling
energ§ requirea was 20 MBtu/sq.ft. annually. Monthly heating and cooling ioads
were dete?mined by apportioning the annual requirement according fo the per-
centage of heating or cooling degree days occurring in a particular monthﬁ
Hegtiﬁg and cooling degree days were taken from ”ﬁonthly Normals of ﬁeating"
~and Coéling Degree Days-l94l—l'970",55 published by the National Climatic

Center, Asheville, North Carolina. Table 8-1 is a summary of thé.percentage

figuree utilized in the load estimate.

149



TABLE 8-1
Annual Heating and Cooling Degree Days
Conyers, Georgia .

Heating ' Cooling
Month ' Degree Days . % Total ’V. Degree Days % Total.
Jan. - 701 22.6 | 0 0.0
Feb. 560 - 18.1 0 0.0
March 443 4.3 12 7
April 144 4.6 27 1.7
May 27 - 0.9 154 9.7
" June : o 0 321 202
July | 0 0 403 25.4
Aﬁgust 0 0 . 388 24 .4
Sept. 8 0.3 | 227 14.3
Oct. 137 4.4 o 57 3.6
Nov. 408 13.2 0 0.0
Dec. 667 21.6 0 0.0

3095 100.0 ' 1589 100.0

The service area under consideration for Conyeré contains only residential
buildings. Building count and area were estimated.from field surveys. Table
8-2 presents a month-by-month summary of the total ﬁrojected thermal load on
the HP—WHR system. The full results of the computerized load Calcqlations and

peak -load determinations are presented in Appendix C.

150



TABLE 8-2
CONYERS HP-WHR SYSTEM LOADS

srxton st 10 cooLn 1ogo
Jan. | 2.915 0.0

Feb. 2.335 | 0.0
March '_1.845 | | 0.060
April 0.593 | 0.146
May 0.116 0.834
June 0.0 1.737
July 0.0 . - 2.184
August 0.0 2.098
Sept. : , 0.039 1.230
Oct. 0.568 © 0.310
Nov. . 1.703 0.0

Dec. 2.786 0.0

12.900 x 10° BTU - 8.599 x 10° BTU

Peak Heating Load

As mentioned above, peak loads were estimated using the procedures and

50

design conditions from the ASHRAE Handbook. The degree day formula, with

terms rearranged to solve for the peak load, P, was utilized as shown below:

151



p - (E) X (ID)

~ (DD) X (24)
Where:
P - Design heaﬁing load per hour
E = Heat energy required
TD = Design temperature difference
DD = Heating degree days
For this estimate:
E = 2.915 x 109 BTU - from the computer load estimate for January
TD = 70° - 179 = 53°F - desired inside temperature minus the 997
design temperature for Conyers
Db = 701 - from Table 8-1

Thus

(2.915 x 10°) x (53%)
(701) x (24)

9.18 x 106 Btu/hr

Peak Cooling Load

Utilizing the design figure of an average 550 square feet per peak ton
of refrigefation for residential structures, the peak cooling load was esti-

mated as follows:

430,000 ftz(building area served)
550 ft4/ton

782 tons

Peak Cooling load =

152



8.2.8 "THERMAL ENERGY RESOURCES

From earliér discussions on the general HP-WHR system concept and from
the descriptions of the specifi; system to be applied in the demonstration
éomﬁunity of Conyers, Georgia, it is apﬁarent that the low-grade heat in
‘the community's wastewater will be utilized as the thermal energy source.
Due ;o the site'specific variables to be considered in characterizing a
cbmmunity's wastewater as the thermal energy source for this system, a
determinatién of the quantities of thermal energy available from this
éource necessarily involves examination‘aﬁd analysis éf the specific wasté—
watéf collecﬁioﬁ and treatment system to be evaluated for the application of
this scheme. The following sections examine the wastewater facilities
of the Conyers, Georgia community and develop estimates of the thermal
enefgy available to an HP-WHR installation at a proposed site in Conyers.

CITY OF CONYERS, GEORGIA WASTEWATER FACILITIES

The City of Conyers and contiguous unincorporated aréas of Rockdale
County are served by three sewage treatment facilities. Boar Tusk Creek
Sewage>treatmen£ plant, approximately one mile outside the corporate city
limits off of East View Road, is a 500,000 GPD activated sludge facility
which handles approximately 75% of the domestic wastewater generated with-
in the city liﬁits. A second facility, ﬁhe Almand Branch sewage tféatment
plant locatea approximately 2 miles outside the corporate limits off of
Stockbridge Highway is a 1.0 MGD, oxidation ditch type of treatment facility
which handles the rem&ining 25% of the City's domestic wastewater plus |
significant amounts of industrial discharge. A third treatment facility,
the Atlanta Suburbia sewage treatment plant, locéted near the Rockdale
County line off of Underwood Road, is a 200,000 GPD activatéd sludge

facility which serves the Salem East, Salem Lake, Salem Woods, and Salem

153



Village residential subdivisions.

Because of_advantages in system configuration and plant siting, and
due .to its proximity to a compact potential service area comprised of exist-
ing subdivisions, areas now under deveiopment; énd several institutional
structures (schools), the Almand Branch sewage treatment plant has been
selected for evalﬁation of available thermal energy for the proposed Conyers
HP-WHR system.

The Almand Branch plant, constructed in 1973, was designed for the
treatment of domestic sewage of averége pollutant concentrations and flow
characteristics. The plant design is the oxidation ditch tyﬁe, a modified
form of activated sludge'treatment, which may be classified iﬁ the extended
aeration group. Average daily design flow is 1.0 MGD; and BOD removal
efficien&y was designed at 90% or better.

A'fléw sheet of the plant is provided in Figure 8-4. The principal
components of the plant, along with pertinent design data, are as follows:

.

Barminutor with manually cleaned by-pass bar screen.

Raw Sewage Pumping Station with 2 variable speed vertical
pumps and 1 constant speed vertical pump

* Aeration tanks (2) each at 194' long and 64' wide at the top
with a 6' water depth. Approximate capacity 413,000 gallons
each. Mechanical aerators are 26' rotor aerators. Theoretical
retention time at design flow of 1.0 MGD is 20 hours.

Final clarifiers (2) circular with 35' -0" diameter and 9"-0"
side water depth. Approximate capacity of each tank is 64,000
gallons with a 3 hour retention time. ‘

Return sludge pumping station with 2 Midland Totally Submersible
sewage pumps.

® Sludge drying beds (4) each at 26' wide and 49' long.

Chlorine contact tank, 2 sections, each 18' wide and 20' long
with a 7' water depth. Approximate capacity is 34,000 gallons
with 50 minute retention time at design flow.

Parshall flume, 9", with flow monitoring device.

Control building containing laboratory and office, chlorine
room, storage room and shop. ‘

154



WASTEWATER

CITY OF CONYERS, -GA. PUMPING | o INFLUENT
' . . , STATION , .
ALMAND BRANCH SEWAGE TREATMENT PLANT
COMMINUTOR
FIGURE 8-4 _ ‘ 8 BAR SCREEN

FLOW
FLOW

OPERATIONS AND
MAINTENANCE

OXIDATION,~
DITCHES

ACCESS ROAD I

SLUDGE HOLDING -CLARIFIERS

TANK

—_ RETURN SLUDGE
STRUCTURE 8 PUMRS

‘SLUDGE DRYING CHLORINE
-BEDS ‘CONTACT -TANKS

) -PARSHALL
: :FLUME

PUMPING _D:]j____.
STATION | [ EFFLUENT

155



* Standby.electric power system.

Due to the newness of the facility and a good operation and maintenance
program by the City, very few ope;ational problems with piant equipment have
deVelopéd. |

Sewers which are tributary to the Almand Branch Facility consist of
1390 lineal feet of 4", 3750 lineal feet of 6", 58,390 lineal feet of 8",
5940 lineal feet of 10", 7960 lineal feet of 12", 3080 lineal feet of 15",
74iO lineal feet of 18", 3890 lineal feet of 24", and 2730 lineal feet of
30" gravity sewers. There is one pumping station with 890 lineal feet of
6" force main.

FLOW AND TEMPERATURE DATA - CONYERS, GA.

As discussed in Chapter 10.0- COMPONENT TESTING, site specific
temperature and flow measurements are the necessary first step in develop-
ing a data base for determining the'thermal energy available at any parti-
cular site of. application. Plant effluent flow and temperature data from
existing plant instrumentation was obtained for the perio& 10/14/78 to
11/16/78. Temperature sensors and flow instrumentation are located at the
discharge of the treatment facility in the vicinity of the chlorine contact
basin. Data for the period ll/8/78vthrough 11/14/78, selected as represen-—
tative of plant conditions during the subject périod, is presented graphically
(Floﬁ vs. Time, and Temperature vs. Time) in Figure §-5 and summarized
in Téblev8-3.

| Fio; was noted to be on a daily cycle with miscellaneous peaks and
dips dufing the weekdays. Qeekend flow Qas relati?ely cdnstant. Wgekday
flow rates averaged 0.662 MGD, and weekend rates avefaged 0.534 MGD. Over-
all, flow rétes did not vary from the average to the extent that might be
expected from experience with wastewater flow cycles. Weighted average

daily flow (ADF) for the seven day period was 0.623 MGD.

156



LST

(°F)

TEMPERATURE

FLOW RATE (MGD)

80

75

70

100

75

.50

.25

00

CONYERS, GEORGIA

" SEWAGE TREATMENT PLANT
i1-878—1I1-14-78

FIGURE 8-5

T

6 12 5 24 g 12 6 48 6 12 6 2 ¢

Y T T T LS Y

T T T - T T T =1
0. 2 6 9% 6 12 6 120 6 12 6 1KW4 6 12 6 168
WED. . THURS. FRI. SAT, SUN. MON. TUES.
DURATION (HRS)
T T T T .A T T T T T T T T T T T T Y T T ¥ T T T | T T T v
0 g 12 € 24 g 12 69 g 12 6 2 6 12 6 9% ¢ 12 6 120 6 R 6 44 6 12 & 168
WED. THURS. FRI, SAT. SUN. MON. - TUES

DURATION (HRS)



NAY

WED 11/8
THUR 11/9

FRI 11/10

SAT 11/11

SUN 11/12
MON 11/13

TUES 11/14

E}gﬂ
HIGH:
. LOW:
AVG. WEEKDAY:
AVG. WEEKEND:

WEIGHTED AVG.
DAILY FLOW:

TABLE 8-3

CONYERS, GA. WASTEWATER SYSTEM
ALMAND BRANCH SEWAGE TREATMENT PLANT
TEMPERATURE AND FLOW DATA

11/8/78 TO

11/14/78

TEMPERATURE

PLANT EFFLUENT
Low HIGH
°C/°F °C/°F
14/57 20/68
16/61 20/68"
14/57 19/66
14/57 19/66
13/55 19/66
14757 20/68
16/61 19/66

| gal
41,667 he (

1.0 MGD) 11/13 1:00pm

7083 5%%— (= .17 MGD) 11/8 12:00 noon

0.662 MGD

0.534 MGD

.623 MGD

158



Plant effluent témperatures showed a relatively smooth plot, ranging
only from 55°F to 68°F. There seemed to be a pattern of higher temperatures
during the daytime hours, likeiy due to the long retention time - 20 hours -
of the aeration tanks.

It is expected that, for this section of the Conyers/Rockdale County
wastewater collection and treatment system, the operating conditions -~ flow
aﬁd teﬁperature - will continue to exhibit the trends illustrated in the
"foregoing graphs. Flow rates may show some escalation, to the extent that
they reflect the growth in this area of the county. Extreme seasonal
influenceé,may reducc the operating temperatures somewhat, but will not
significantly affect the availability of thermal energy.at this source.

From the above characterization of the Conyers wastewater conditions,
it is apparent that significant amounts of thermal energy are available
for reclaim with a Conyers HP-WHR system. The next report section develops
an estimate .of the quantities of thermal energy available at the proposed
plant location.

THERMAL ENERGY ESTIMATE

For the purposes of'developing a nationwide projection of available
thermal energy from wastewater, flow was’defined as a function of national
pdpuiation, and industriél wastewater discharges (a significant source of
rejected thermai energy) were ignored due to insufficient data. However,

a more meaningful estimate can be developed on a site-specific basis because
considerations - of the local wastewater conditions may be taken into account.
TheAtempé;ature and flow data from the Conyers facility will serve as ‘the
hasis for this enérgy estimate.

System design for the Conyers facility dictates that wastewater be
extracted from thé aeration basins and pumped to the ceﬁtral station (which

would likely be sited at the treatment plant). Thus the combined capacity,

159



826,000 gallions, of the two aeration basins woul& be utilized as system